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Batch inspection quality certificate for seamless steel cylinders
SUBALS Cylinders type: _WG [1229-50-20A 2541 Joi Filling medium: _JE &%
7 i 85 Product drawing no: LD-QP1.TY-I-2023-01
JB45 1 Bottom structure: MV O#AE OMER OH K OSUED

i) 38 ¥4 A i 4 2 Manufacturing licence number: TS2210K24-2022
filli& 547 Manufacturing company: Anhui Clean Energy Co., Ltd.
=4t 5 Batch No.:  HI009 fiili& H ) Manufacturing Date:  2021.04

FERBRHEAR S Standard: _GB/T 5099.1-2017
AMSmEmSM__ 001 BF 172 & S 170 H.

I Remark: AL &SP A a5 T4 L5 This batch cylinders don’t contain following
number: 001 (J73EMERERLS) . 002 KBRS

1 EEEAREIE Main technical data

AMITAEES (MPa) o IKEBREE #1 (MPa) -
Nominal WP Hydrostatic TP

AFRKER (L) - REIRBE S (MPa) -

Nominal Volume Leakage TP

AFRERZ (mm) .

229 B
Nominal Diameter BHEERL (mm) .8
2 EEFE Main Material

r 5 Type ZFR. M5 Name BS. MK Type
{ BIHAEL Cylinder Material | 30CtMo TGN seamless steel tube $229x5.8

3 WA ML 2 R %) Cylinder Material Chemical Composition

JL# Element C Si Mn Cr Mo S p S+P Ni Cu
L 0.26 | 0.17 | 0.40
B FRUE% 0.80~ | 0.15~
5 & = <0.020 | <0.020 | <0.030 <0.30 | <0.20
AQL 1.10 0.25
034 | 0.37 | 0.70
LR %
0.29 | 0.19 | 0.51
Actual 1.010 | 0.202 | 0.003 0.009 0.012 | 0.023 | 0.047
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LR NREREFRAE
Anhui Clean Energy Co.Ltd

4 J154%6E Mechanical Property
AL P 77 3\ Heat Treatment Method

% -K_Quenching + [7] )k Temper

i JERRSRRE | ;
Ko 3071 RO 15 : M A e pi A BRIk
: Yield : 4% Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/cm?)
Rea (MPa)
AREPREAQL | >820,<880 >695 >14 i /N>28 | F1>35 o
Sl 4 3
854.84/864.21 781/786 14.8/14.7 78 82 Acceptance
Actual Results
5 JEHBA# I Bottom Anatomy
At M RIEE. RYL KBS, SRR T HSERESR,
6 KIERENE LS Bursting Test
%5 Serial No.: HI009002 SEilI47 [ 7] Bursting Pressure: 56,18 MPa

HERE I Shape of crevasse: ¥AYEMTZL, THEH, BORRG bR R.

ZH AR BRI TT & GB/T 5099.1-2017 ARHEIE R, &%

After inspection and tests,

requirements of GB/T 5099.1-2017 and acceptable.
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Products of this batch are according to the
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